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5-fold Acid Durable Glass ‘“G-Fine RP”
for Repairing Glasslined Equipment
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For repairing a damaged portion of glasslined equipment, the photo-assisted sol-gel process
“ G-Fine RP” has newly been developed. It has a good performance in avoiding excessive
thermal stress in the glass layer during repairing process and provides five-fold acid durability
than that obtained by a coventional sol-gel repairing process.
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fable 1 Test Results of “G-Fine RP”’

Ttems Specimens Procedure and condition Results Notes
Corrosion Substrate : SS400 Average corrosion rate : G-Fine RS:
resistance $8 X 60 Lmm Water vapor (b. p.) = 0.7 = 0.1
test Thickness of 20 9% -HCI solution (b. p.) = 0.8 = 4.2
glass layer : ~0.5¢ IN-NaOH solution (353K) = 6.3 = 8.5
Toluene (b. p =<0.02 =<0.02
Ethyl alcohol (b p.) =<0.02 =<0.02
Mizxed solution (b. p.) =<0.02 =<0.02
(C:H;OH/H,0=3/7, wt) | (mm/y) (mm/y)
Thermal Substrate : SS400 Interval corrosion test of No exfoliation was observed | The apparatus was used by
cycle test 3t X 1008mm toluene vapor (383K) at for half year. JIS R 4201.
Thickness of intervals of 8 hrs. There were some exfoliations
glass layer: ~1.5¢ on organic resin for 1 week.
Abrasion Substrate : SS400 Abrasive medium ; Weight loss ratio ; Using by PEI Abrasion
resistance 36X ¢110 mm Acryl bease “G-Fine RP”’ =5 Tester.
test Thickness of Operation time ; 3hr Lining glass layer = 1
glass layer : ~1.2¢ (ASTM C 448)
Penetration | Substrate : SS400 Detecting of Fe-ion from Fe-ion was not detected for | The apparatus was used by
test 3t X 1008 mm SS400 soaked in HCI half year.. JIS R 4201.
Thickness of solution. (353K, pH=2)
glass layer: ~1.5¢%
Adhesion Substrate : SS400 Dropping a steel-ball H ; Height of dropping (m) | Fe-ion was not detected by
test 66X 80 mm vertically. H=0.45; no exfoliation the Ferro-oxyl method
Thickness of Ball weight; ~200gr (pass of JIS R 4201) (JIS H 8617) before and
glass layer: ~1.5% Ball size; ¢36.51 mm H=1.0; no exfoliation after test.
(JIS R 4201) (upper limit)
Thermal Substrate : SS400 Quenching of specimens AT=373K —> no exfoliation | Fe-ion was not detected by
shock test 6t X 800mm from high temperature oven (pass of JIS R 4201) the Ferro-oxyl method
Thickness of into cold water. 4T=573K — no exfoliation | (JIS H 8617) before and
glass layer : ~1.5¢ (JIS R 4201) (upper limit) ' | after test.
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1) FEo, W/ 7y 7858, Vol. 35, No. 2 (1991) p. 8.
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